AGENDA
SAN ELIJO JOINT POWERS AUTHORITY
MONDAY JANUARY 11, 2010 AT 9:00 AM
SAN ELIJO WATER RECLAMATION FACILITY — CONFERENCE ROOM
2695 MANCHESTER AVENUE
CARDIFF BY THE SEA, CALIFORNIA

10.

11,

ltems on the Consent Calendar are routine matters and there will be no discussion unless an item is removed from the
Consent Calendar. Items removed by a "Request o Speak” form from the public will be handled immediately following

CALL TO ORDER

ROLL CALL

PLEDGE OF ALLEGIANCE

ORAL COMMUNICATIONS (NON-ACTION ITEM)

PRESENTATION OF AWARDS

CONSENT CALENDAR

APPROVAL OF MINUTES FOR THE DECEMBER 14, 2009 MEETING

APPROVAL FOR PAYMENT OF WARRANTS AND MONTHLY INVESTMENT REPORTS

SAN _ELIJO WATER RECLAMATION FACILITY TREATED EFFLUENT FLOWS -

MONTHLY REPORT

SAN ELIJO JOINT POWERS AUTHORITY RECYCLED WATER PROGRAM — MONTHLY

REPORT
ITEMS REMOVED FROM CONSENT CALENDAR

adoption of the Consent Calendar. items removed by a Board Member will be handled as directed by the Board.

12.

REGULAR AGENDA

ELECTION OF OFFICERS AND SCHEDULE OF BOARD MEETINGS

It is recommended that the Board of Directors:
1. Discuss and take action as appropriate.

Staff Reference: General Manager Michael Thornton

HASANELIFOWGENDAZC 04 -danuarA2010 January 11 Agenda.doc



SEJPA Agenda
January 11, 2010

Page 2

13.

14.

15.

16.

17.

18.

AWARD OF FINAL DESIGN OF THE RECYCLED WATER DEMINERALIZATION
PROJECT FOR THE SAN ELIJO WATER RECLAMATION FACILITY

It is recommended that the Board of Directors:

1. Authorize the Chair to execute an agreement with Kennedy/Jenks Consultants for
Final Design of the Recycled Water Demineralization Project for the San Elijo
Water Reclamation Facility;

2, Authorize the Chair to execute an agreement with Trussell Technologies, Inc. for
peer review of the Final Design of the Recycled Water Demineralization Project for
the San Elijo Water Reclamation Facility; and

3. Discuss and take action as appropriate.

Staff Reference: General Manager Michael Thornton

DESIGNATION OF BOARD MEMBERS - GENERAL MANAGER PERFORMANCE
SUBCOMMITTEE

It is recommended that the Board of Directors:
1. Discuss and take action as appropriate.

Staff Reference: General Manager Michael Thornton

GENERAL MANAGER'S REPORT

Informational report by the General Manager on items not requiring Board action.

GENERAL COUNSEL'S REPORT

Informational report by the General Counsel on items not requiring Board action.

BOARD MEMBER COMMENTS

This item is placed on the agenda to allow individual Board members to briefly convey
information to the Board or public, or to request staff to place a matter on a future agenda
and/or report back on any matter. There is no discussion or action taken on comments by
Board members.

CLOSED SESSION

A closed session may be held at any time during this meeting of the San Elijo Joint
Powers Authority for the purposes of discussing potential or pending litigation or other
appropriate matters pursuant to the "Raiph M. Brown Act".

HASANEL LDOWMGENDAZO 10 -JanuanaZ010 January 11 Agenda.doc



SEJPA Agenda
January 11, 2010
Page 3

19. ADJOURNMENT

The next regular scheduled San Elijo Joint Powers Authority Board Meeting may be
February 8, 2010 at 9:00 a.m.

NOTICE:

The San Elijo Joint Powers Authority’s open and public meetings meet the protections and prohibitions contained in Section 202 of the
Americans With Disabilities Act of 1990 (42 U.5.C Section 12132), and the federat rules and regutations adopted in implementation
thereof. Any person with a disability who requires a modification or accommodation, including auxitiary aids or services, in order to
participate in a public meeting of the SEJPA Board of Directors may request such meodification or accommodation from Michael T.
Thornton, Generat Manager, (760) 753-6203 ext. 72.

The agenda package and materials related fo an agenda item submitted after the packet’s distribution to the Board is available for public
review in the lobby of the SEJPA Administrative Office during normai business hours. Agendas and minutes are available at
www.sejpa.org. The SEJPA Board meetings are held on the second Monday of the month, except August.

HASANELNOWGENDAZD T -Januani2010 January 11 Agenda doc



AFFIDAVIT OF POSTING

l, Michael T. Thornton, Secretary of the San Elijo Joint Powers Authority, hereby certify
that [ posted, or have caused to be posted, a copy of the foregoing agenda in the following
locations:

San Elijo Water Reclamation Facility, 2695 Manchester Avenue, Cardiff, California
City of Encinitas, 505 South Vulcan Avenue, Encinitas, California
City of Solana Beach, 635 South Highway 101, Solana Beach, California

The notice was posted at least 72 hours prior to the meeting, in accordance with
Government Code Section 54954.2(a).

Date: January 6, 2010

Michael T. Thornton, P.E.
Secretary / General Manager

HASANELISOWGENDAZOTOAFFIDAVIT of POSTING doc



SAN ELIJO JOINT POWERS AUTHORITY
MINUTES OF THE BOARD MEETING
HELD ON DECEMBER 14, 2009
AT THE
SAN ELIJO WATER RECLAMATION FACILITY

Dave Roberts, Chair Maggie Houlihan, Vice Chair

A Meeting of the Board of Directors of the San Elijo Joint Powers Authority (SEJPA) was held
Monday, December 14, 2009, at 9:00 a.m., at the San Elijo Water Reclamation Facility at
2695 Manchester Avenue, Cardiff by the Sea, California.

CALL TO ORDER

Chair Roberts called the meeting to order at 9:00 a.m.

ROLL CALL

Directors Present.

Absent:

Others Present:

General Manager

Director of Finance/Administration
Administrative Assistant
Accounting Tech

Director of Operations
Maintenance Mechanic

SEJPA Counsel:
Procopio, Cory, Hargreaves & Savitch

City of Encinitas,
Director of Public Works
City of Solana Beach,
City Manager
City of Solana Beach,
Director of Engineering/Public Works

Kennedy/Jenks Consuitants

7-1

HASANELIJOAGENDAZ D10V - Januany2008 December 14 Minutes.doc

Teresa Barth
Thomas Campbell
Dave Roberts

Maggie Houlihan
Michael Thornton
Greg Lewis
Monica Blake
Carrie Cook

Chris Trees
Kyle James

Greg Moser

Larry Watt
David Ott
Mohammad “Mo” Sammak

Pat Huston & Matt Tebbetts



3. PLEDGE OF ALLEGIANCE

Kyle James led the Pledge of Allegiance.

4. ORAL COMMUNICATIONS

General Manager Michael Thornton introduced the two new SEJPA employees to the
Board of Directors; Kyle James, Maintenance Mechanic I, and Christopher Trees,
Director of Operations.

5. PRESENTATION OF AWARDS

None

6. CONSENT CALENDAR

Moved by Board Member Barth and seconded by Board Member Campbell to approve
the Consent Calendar with the following vote of approval.

AYES: Barth, Campbell and Roberts
NOES: None

ABSENT: Houlihan

ABSTAIN: None

Consent Calendar:

Agenda ltem No. 7 Approval of Minutes for the November 9, 20092 meetings

Agenda ltem No. 8 Approval for Payment of Warrants and Monthly
Investment Report

Agenda Item No. 9 San Elijo Water Reclamation Facility Treated Effluent
Flows — Monthly Report

Agenda ltem No. 10 San Elijo Joint Powers Authority Recycled Water Program
— Monthly Report

Agenda item No. 11 San Elijo Water Reclamation Program - Annual Review.

12.  ITEMS REMOVED FROM CONSENT CALENDAR

None

Vice Chair Maggie Houlihan arrived at 9:03 a.m.

7-2

HASANELLCWGENDARZD 10 -Januanf2000 December 14 Minutes.doc



13. CALIFORNIA ENERGY COMMISSION (CEC) LOAN PAYMENT

Director of Finance/Administration, Greg Lewis, reported that in 2007 the SEJPA
negotiated a low-interest loan (3.95%) with the CEC for $1,193,500 to finance the
construction of the recently completed Performance Optimization of the Activated Sludge
System. As stated in the loan agreement, first payment to the CEC was fo be due in
December of the year following completion of the project; with the year being defined as
ending on 31 May. Since the project had a planned completion date of June 2009, the
first payment was anticipated being due in December 2010. However, the project was
completed early (March 2009), thereby making the first payment due in December 2009,

The financial advantage to the SEJPA for complying with the early loan payment request
is a savings of more than $47,000 in avoided interest. SEJPA management
recommended the use of contingency funding for making the first CEC loan payment in
December 2009.

Moved by Board Member Barth and seconded by Board Member Campbell to:

1. Authorize the use of contingency funding in the amount of $64,237.99 to pay
the first installment of the CEC loan.

Motion carried with unanimous vote of approval.
14. ACCEPT AND FILE THE PRELIMINARY DESIGN REPORT FOR THE RECYCLED

WATER DEMINERALIZATION PROJECT FOR THE SAN ELIJO  WATER
RECLAMATION FACILITY

In July 2009, the SEJPA Board of Directors awarded the professional engineering
agreement to Kennedy Jenks Consultants for the preliminary design of the Recycled
Water Demineralization Project. The preliminary design report (PDR) is now complete
and has been reviewed and approved by staff. The General Manager introduced Pat
Huston and Matt Tebbetts of Kennedy Jenks Consultants. Mr. Tebbetis showed the
Board of Directors a PowerPoint presentation on the goals of the project and how the
preliminary design meets those goals.

Moved by Vice Chair Houlihan and seconded by Board Member Campbell to:

1. Accept and file the Preliminary Design Report for the Recycled Water
Demineralization Project for the San Elijo Water Reclamation Facility; and

2. Authorize the General Manager to negotiate with Kennedy Jenks Consultants
an Engineering Services Agreement for Final Design of the Recycled Water
Demineralization Project.

Motion carried with unanimous vote of approval.

7-3

HASANELIIOVGENDAZO10M-Januan\2006 December 14 Minudes.doc



15. ADOPT THE PROPOSED MITIGATED NEGATIVE DECLARATION FOR THE SEJPA
RECYCLED WATER PROJECT

The SEJPA retained the professional services of Dudek to prepare the California
Environmental Quality Act (CEQA) reporting requirements for the proposed Recycled
Water Demineralization Project. Based on the findings of the Initial Study
Environmental Checklist, the SEJPA and Dudek have determined that a Mitigated
Negative Declaration (MND) is the appropriate environmental document for project
compliance with CEQA.

The final MND has been prepared by Dudek with the SEJPA as the lead agency and is
in conformance with Section 15070(a) of the CEQA Guidelings. Adoption of the
proposed MND will complete the public review process required by CEQA.

Moved by Board Member Barth and seconded by Board Member Campbeili to:

1. Adopt the Proposed Mitigated Negative Declaration for the SEJPA Recycled
Water Project.

Motion carried with unanimous vote of approval.

16. GENERAL MANAGER'S REPORT

The General Manager reported that the SEJPA continues to work closely with the
Marine Life Protection Act Initiative blue ribbon task force and the Department of Fish
and Game to make certain it is understood that the SEJPA is required to monitor,
operate, and maintain wastewater infrastructure within the San Elijo Lagoon and off
shore of Cardiff Beach. The SEJPA has expressed its support for the goals of the
Marine Life Protection Act and would only like to ensure that there are no legal conflicts
with their proposals and the required state and federal laws the SEJPA is obligated to

uphold.

The General Manager stated the SEJPA has just completed the application for renewing
its NPDES permit for ocean disposal and that the San Diego Regional Water Quality
Control Board has 180 days to review the application.

The General Manager stated that the California Association of Sanitation Agencies
(CASA) winter conference is January 13-15, 2010 and being held in the Palm Desert
area. The conference provides a good venue for Board Members and staff to learn
information on current topics and legislation relevant to the wastewater and recycled
water industry.

17. GENERAL COUNSEL'S REPORT

None

HASANELJOVGENDA010V1-JanuanA2000 December 14 Minutes.doc



18.

19.

20.

BOARD MEMBER COMMENTS

Chair Roberts thanked General Manager Michael Thornton for his Recycled Water
Demineralization Project presentation to the city council meeting for the City of Solana

Beach.

CLOSED SESSION

The SEJPA Board of Directors went into closed session pursuant to Government Code
Section 54957 with respect to Public Employee Performance Evaluation at 9:50 a.m.,
and came out of closed session at 10:55 a.m,

The Board of Directors reported that it has rated the General Manager's performance as
outstanding, with a rated value of 95 out of a possible 100 points on the evaluation form.
The Board also stated its desire to move the General Manager's annual evaluation to a
fiscal year cycle consistent with the annual budget cycle. Moved by Board Member
Campbell and seconded by Board Member Barth to:

1. Amend the General Manager's contract now to include a base salary of $165,940
effective January 1, 2010 through June 30, 2011;

2. Provide a non-base building bonus of $5,000 for calendar year 2009: and

3. The General Manager is eligible for an additional performance-based bonus of
up to another $5,000, for the period of January 1, 2010 through June 30, 2011,
subject to the approval of the Board of Directors on or before June 30, 2011.
The Board also reserves the right to adjust the retirement component of the
General Manager's contract for the period beginning July 1, 2010 through June
30, 2011,

Motion carried with unanimous vote of approval.

ADJOURNMENT

The Board of Directors adjourned at 11:07 a.m. The next Board of Directors meeting
will be held on Monday, January 11, 2010.

Respectfully submitted,

Michael T. Thornton, P.E.
General Manager

7-5

HASANELWOVGENDARZO 10V 1-JanuanA2009 Dacember 14 Minutes.doc



PAYMENT OF WARRANTS

10-01
31-Dec-09

VENDOR DESCRIPTION QF EXPENSE AMOUNT
10-01 WARRANTS

A-1 Broadway Foto Studio ID card - C. Trees $10.00
Abcana Hydrochloric acid - odor control - scrubbers - plant $707.15
Abcana Calcium hypochlorite - #100 cleanview - plant $380.63
Airgas West Equipment rental - lab $209.46
Airgas West Sensor for multipro meter - plant and all pump stations $517.91
Airgas West Gas calibration methane - plant and ali pump stations $377.77
Alliant Insurance Services Life and disability insurance $1,946.91
American Backflow Specialties Parts for pressure relief value - water reclamation $600.14
Applied Industrial Technician Electrical motor for exhaust fan - blower building - plant $314.14
Arrowhead Kitchen and lab supplies $317.02
AT&T Alarm service - December $391.60
Atlas Pumping Service Grease and scum pumping - December $554.88
Atfas Pumping Service Grease and scum pumping - November $1,501.34
Atlas Pumping Service Grit and screening - plant $742.35
BHA, Inc. Advanced water treatment - plant $2,294.00
Best Best & Krieger Clean water state revolving fund loan $142.67
Blake, Monica Expense report - mileage $28.13
Blue Skies Landscape Landscape service - November $1,200.00
Boot World, Inc. Safety boots - K. James $150.00
Brenntage Pacific, Inc. Sodium hydroxide - odor control - scrubbers - plant $1,420.58
CASA 2010 agency's membership dues $8,000.00
CSFMO Membership dues - G. Lewis $1106.00
CWEA Membership Membership - M. Dietrich $132.00
CWEA Membership Membership - C. Trees and J. Boyle $242.00
CWEA - TCP Certificate - mechanical technologist - M. Dietrich $74.00
California Water Technologies Ferric chloride - plant $5,726.38
Complete Office Office supplies - December $61.44
Conocophitlips Fleet Vehicle fuel - December $1,128.80
Cor-o-van Records Mgmt., Inc. Record storage - November $59.11
County-Dept. Environmental Health Permit for reclaimed water shut down - wir rec. $595.00
County-Dept. Environmentat Health Permit for reclaimed water shut down - Ocean Knoll - wir rec $595.00
County-Dept. Environmental Health Plan check fee for Dramm/Echter - water rec, $357.00
Covad T-1 service - December $359.00
Edco Waste and Recycling Service Trash and recycling service - November $184.01
Escondido Metal Supply Parts for conveyor belf - plant $29.36°
Golden State Overnight - GSO Mailing complaince reports $28.82
Green Valley Landscape Repair leaking valve - plant $130.00
Grainger Safety suppiies - plant and all pump stations $438.51
Harrington Industrial Plastics PVC supplies for aeration basins - plant $347 .64
Harrington Industrial Plastics Replace channel air valve with 3" butterfly valve - plant $716.10
Hermandez, Joe Expense report - seminar, meal, and part for tractor $101.98
Hoch, Adam Expense report - mileage $24.31
Horizon Health EAP EAP - November $334.40
Horizon Health EAP EAP - December $351.12
Heusing & Community Development Modular registrations $230.00
Hydro-Scape PVC supplies - water reclamation $430.85
Jani-King Janitorial service - December $882.64
Jani-King Janitorial supplies $254.05
Konica Monthly copier maintenance $109.89
Larsen, Caseay Expense report - seminar and meal $55.04



PAYMENT OF WARRANTS

10-01
31-Dec-09
VENDOR DESCRIPTION OF EXPENSE AMOUNT
Leaf & Cole, LLP Audit $4,400.00
Lewis, Greg Expense report - mileage, SEJPA mugs, holiday luncheon $642.00
Lewis, Greg Expense report - monitor, fv mount and nextel phones $440.08
MBC Applied Environmental Lab testing - outfall $19,718.62
MBC Applied Environmental Annual aerial surveys, reports on region 9 kelp beds $5,296.00
McMaster-Carr Supply Co. PVC supplies for secondary active sludge channel $675.24
McMaster-Carr Supply Co. Parts for aeration basins - plant $461.43
Metlife Dental insurance binder $1,454.33
Miramar Truck Center Vehicle maintenance $413.14
Mutal of Omaha Life insurance binder $1,493.00
O.MW.D. Manchester - 10/07/09 - 11/08/09 $43.40
Olin Corp - Chlor Alkali Sodium hypochlorite - bleach - water reclamation $4,001.91
OneSource Distributors, LLC S-strut stainiess for secondary activate sludge channel $606.83
PERS - Health Health - December 2009 $8,542.96
PERS - Retirement Retirement premium - 12/04/00 $12,577.36
PERS - Retirement Retirement premium - 12/18/09 $12,975.47
Petty Cash Cashier - Monica Blake $160.63
Ponton Industries, Inc. Turbidimeter verification module - water reclamation $595.71
Preferred Benefit Dental and vision insurance - December $1,558.32
Probuild Repairs, shop and field supplies - November $105.37
Process Pump Sale's, Inc. PCM, stator - plant $453.26
RSF Security Systems Security service - 12/01/09 - 02/28/09 $1,482.00
SCAP SCAP luncheon - M. Thornion and C. Trees $70.00
SMPMG Medical services - vaccines - hepatitis A & B $2,016.00
San Diego Gas and Electric Gas and electric - 10/07 - 11/05 - Cardiff P. S. $1,509.50
San Diego Gas and Electric Gas and electric - 11/05 - 12/08 - Cardiff P. S, $1,624.06
San Dieguito Water District 2710 Manchester - 09/21 - 11/23 $171.90
San Dieguito Water District Manchester - 09/21 - 11/23 $136.47
San Dieguito Water District Manchester - 09/21 - 11/23 $216.72
San Dieguito Water District Manchester - 10/29 - 11/30 $1,991.05
San Dieguito Water District Manchester - 10/29 - 11/30 $190.80
San Dieguito Water District Manchester - 10/29 - 11/30 $466.40
San Dieguito Water District Manchester - 10/29 - 11/30 $199.28
San Dieguito Water District Manchester - 10/29 - 11/30 $320.12
San Dieguito Water District S. Coast Highway 101 - 09/21 - 11/23 $33.82
San Elijo Payroll Account Payroll - 12/04/09 $71,954.04
San Elijo Payroll Account Payrolf - 12/18/09 $73,604.29
Santa Fe Irrigation District Water service - Lomas Santa Fe Dr. - 09/16 - 1117 $2,353.95
Santa Fe Irrigation District Water service - Valley - 10/29 - 11/25 $33.59
Santa Fe Irrigation District Waler service - Seabright - 09/02/09 - 11/03/09 $55.71
Saturn Electric Retention - Cardiff P. S. generator, electrical improvements $22,092.92
Siemens Water Technologies Corp. Hydrogen peroxide - Cardiff P. S. $2,718.41
Sound Billing LLC Vehicle maintenance $96.88
Sprint Cellular phone service $655.68
State of California Loan #003-07-ECC $64,237.99
Stitcheree Employee shirts, logo and bags $141.29
Target Safety Online safety training program $2,100.00
Test America Lab testing - December $58.00
Test America Lab testing - November $330.00
Thatcher Company of California Aluminum sulfate - water reclamation $2,385.68
uPs Shipping - parts $38.47



PAYMENT OF WARRANTS

10-01
31-Dec-09

VENDOR DESCRIPTION OF EXPENSE AMOUNT
USA Bluebook Demineralization study - lab $386.14
LiSA Bluebook PVC supplies for ferric chloride fank - plant $492.11
Underground Service Alert Dig alett - November $49.50
Unifirst Corporation Uniform service - December $299.37
Unifirst Corporation Uniform service - November $137.56
Winzler & Kelly Financial Assessment - water rec. $2.602.20

Total 10-01 Warrants: $369,852.18




SAN ELIO JOINT POWERS AUTHORITY

PAYMENT OF WARRANTS SUMMARY

31-Dec-09

PAYMENT OF WARRANTS $369,852.18
Reference Number 10-01

| hereby certify that the demands listed and covered by warrants are correct and just to
the best of my knowledge, and that the money is available in the proper funds to pay
these demands. The cash flows of the SEJPA, including the Member Agency
commitment in their operating budgets to support the operations of the SEJPA, are
expected to be adequate to meet the SEJPA's obligations over the next six months. |
also certify that the SEJPA's investment portfolio complies with the SEJPA's investment
policy.

C:g(\ 4{/
Gre@g\i&wis

Director of Finance/Administration
Treasurer




STATEMENT OF FUNDS AVAILABLE FOR PAYMENT OF WARRANTS

AND INVESTMENT INFORMATION

AS OF
31-Dec-09
FUNDS ON DEPOSIT WITH AMOUNT
LOCAL AGENCY INVESTMENT FUND
(SEPTEMBER 2009 YIELD 0.90%)
SELF INSURANCE RESERVE $ 300,000.00
RESTRICTED SRF RESERVE $ 630,000.00

UNRESTRICTED DEPOSITS

CALIFORNIA BANK AND TRUST
(SEPTEMBER 2009 YIELD 0.10%)

REGULAR CHECKING
PAYROLL CHECKING

TOTAL RESOURCES

$ 5,439,348.02

$ 49,504.13
$ 5,000.00

$ 6,423,852.15



AGENDA ITEM NO. 9

SAN ELIJO JOINT POWERS AUTHORITY
MEMORANDUM

January 11, 2010

TO: Board of Directors
San Elijo Joint Powers Authority

FROM: General Manager

SUBJECT:  SAN ELIJO WATER RECLAMATION FACILITY TREATED EFFLUENT FLOWS —
MONTHLY REPORT

RECOMMENDATION

No action required. This memorandum is submitted for information only.

DISCUSSION

Monthly Treatment Plant Performance and Evailuation

Wastewater treatment for the San Elijo Joint Powers Authority (SEJPA) met all NPDES ocean
effluent limitation requirements for the month of November 2009. The primary indicators of treatment
performance include the removal of Carbonaceous Biochemical Oxygen Demand (CBOD) and Total
Suspended Solids (TSS). Treatment levels for CBOD and TSS exceeded monthly percent removal
requirements {(as shown in Figure 1 and Figure 2).

Wastewater Treatment Performance of the SEJPA
Removal of Carbonacecus Biochemical Oxygen Demand (CBOD)

B3 Effiuent == Effluent Permit Level

FIGURE 1

HASANELLOWGENDAZD10M - JanuandNe. § Novestbar 2008 Treated Flows Report.doc



astewater Treatment Performance of the SEJPA
R_e_mc_)va_l of Total Suspended Solids {TSS)

JERE Effluent === Effluent Permit Level

FIGURE 2

Member Agency Flows

Presented below are the influent and effluent flows for the month of November. Average daily
influent flows were recorded for each Member Agency. Total effluent flow was recorded for the San

Elijo Water Reclamation Facility.

November
Influent (mad) Effiuent (mgd)*
Cardiff Sanitary Division 1.366 0.843
City of Solana Beach 1.323 0.816
Rancho Santa Fe SID Q.111 0.069
Total San Elijo WRF Flow 2.800 1.728

Notes: As of July 1995, Rancho Santa Fe Community Services District (CSD) combined SID #2 and
SID #3 into one Sewer Improvement District (SID).

* Effiuent is calculated by subtracting the recycled water production from the influent wastewater.

Table 1 (attached) presents the historical average, maximum, and unit influent and effluent flow rates
per month for each of the Member Agencies. It also presents the number of connected Equivalent
Dwelling Units (EDUs) for each of the Member Agencies during this same time period.

Figure 3 (attached) presents the historical average daily flows per month for each Member Agency.
This is to provide a historical overview of the average treated flow by each agency. As shown in the
figure, the average treated flow typically ranges between 2.9 and 3.1 million gallons per day (mgd).
Also shown in Figure 3 is the total wastewater treatment capacity of the plant, 5.25 mgd, of which
each Member Agency has the right to 2.5 mgd, and Rancho Santa Fe Community Service District

has the right to 0.25 mgd.

HASANELNOWGENDARZD1OVi-JammanyiNg. & November 2009 Treated Flows Report.doc



City of Escondido Flows

The average and peak flow rate from the City of Escondido’s Hale Avenue Resource Recovery
Facility, which discharges through the San Elijo Ocean Outfall, is reported below. The following flows
are reported by the City of Escondido for the month of November:;

November (mgd)
Escondido {Average flow rate) 9.8

Escondido (Peak flow rate) 18.6

Connected Equivalent Dwelling Units

The number of EDUs connected for each of the Member Agencies for the month of November is as
follows:

November (EDU)
Cardiff Sanitary Division 8,189
Rancho Santa Fe SID 469
City of Solana Beach 7,428
San Diego {to Solana Beach) 300
Total EDUs to System 16,386
Respectfully submitted,
Michae! T. Thornton, P.E.
General Manager
Attachments: Table 1: SEWRF Monthly Report ~ Flows and EDUs

Figure 3: Average Daily Flow

HASANELNCAAGENDARZO 10V «JanuandNa. ¥ Navember 2009 Treated Flows Repott.doc



Ut Builiama wseanby :nag
oBayg] eg J0 A310 2y} 104 SNAT HOE SAPMDUI SHCT PE}IBULOD B8 yoesg euejos gy

PBUL £ J6 MOl SiIIH Ofif UBS SSPNIBU| MOy eBierane BS SNOILIWOISSY 191510 80jAaE AYUNUEOD 34 EHICE UOUEY 105D 463

} 31avi BaISIAG AIBHUES JipED (S0
il 1L LEC 191 98¢°01 8esi's 691 681'8 8CLL 9180 69070 £Fe0 008'e cze'l LELO 99cL 60-AON
cll cli iez 891 £8€'01 8zL's it} 818 £Z8°1L 1240 8800 Pl 0 Si8'c A% 80L°0 2FA 603120
il yiy R ok 121 £8E°9L  8ZL'4 89¥ 181'g yor'L 1890 €500 0690 8682 oveL 80i°0 YOo¥'L | 6o-des
L81 ¥8L ove Gl F9E'9L geL'L L9¥ 98L'g 8L 86570 L¥00 £09°0 £96°C 6l¥'L ELL0 iev¥) 60-Bny
8.1 8LL [z %4 9l 1ee'9r 8zL'L 187 ag81‘g 2L £18°0 S¥0°0 6650 2262 QLe 60L°0 LEFL 60Ny
8l LLL 8¢ i8l 8.£'gE 82.l'L g9t G8i'g ey SE9'0 9500 ZLL0 cLe’e BLEL SLE0 Bi¥'L go-unp
€LL L9l 25¢ ;74 L'l ggl's ¥ov GeL'g GLEL 9080 L60°0 ZLL0 6282 el L0 GoF'L | 60-Aeiy
viL £ol 3274 641 vIE'0L 82L'L £9Y% £8i'g 18 28 0890 8500 Lel'0 2454 FATANn gLL0 £or'L 60-1dy
08L 691 892 G684 LLE9L g8gl'L £oy 08L'g L00e 2680 G800 0e0L L¥E'T 20€°L b ZAN] oLs't 80-1eiy
88l Zib yie 964 69¢'0) 8zZ.°L 29v 6LL'8 01 LiLL 8210 80¥'L PLOE 0gg’L SPL0 66971 60-q94
78l SiL a0¢ agt £9E'0L eTl'L 9% LLL'g a8¥'e FAN Y aLL'o 9521 FARIES 251 irL0 ces’l 60-uer
681 Ll B8ee £6F Zot'olL 82L'L 414 zLl'g ge87e 9kl evio 9F¥'L 860'¢ 29¢'L 9810 0884 20-°8Q
181 ¢l 9g¢ g8l ige'ol 8zl FAt 1418 vli'g 0560 ¥80°0 08071 8562 6ce L 2L1'0 LLSL | 8O-AON
8.1 LLL eve igl 26E'9L gz 09v oiL's LZEL 8665°0 LS00 LL9°0 806'¢C 8Le’L LELO 8L¥L 80-1°0
981 8LL 224 681 ¥Ge'gL 8241 14174 191’8 L9} ¥el 0 ¥90°0 €180 9¥0t 84871 LZL'g L¥SL go-dag
V6 Z61 vig 161 0Ge'9t 82L'L LSV g9l'g £eT’L L1570 8¥0°0 8090 QLLe €8¥L gzL0 29571 80-Bny
6L Ll 887 0ic IreaL 8TL'L acy £01'8 GELTL 859570 4500 fAA N0 89{°¢ FZeL L0 £iLl B0~
L8 vol 298¢ [V Greal 8el'L acy 1a1'g L6i°L 86¥'0 25070 P90 0s0¢ 174 LELO 6¥9°L 80-unp
18t gLl 662 281 LEE'91 8el'l Gt £61°g ¥0S 4 0890 6900 gs8L0 c96'2 6221 9el’0 L8t} g0-Aewy
08E Ll Pig £81 GEE'OL 8zl'l 9SG 16i°8 0LZ°2 6L0°L 2600 PGLL 9E62C SLE'L qzLo [ 31" g0-1dy
[+1:13 Ll 9z¢ 261 GEL'9l 8cl't 054 1518 FNAA 4601 6LL°0 ezt £80°¢ jeie o8 6rL'0 B9G"| g0-rep
gl Sl gace 661 Pee'olL 8cl't 18074 0sL'g £06’e ¥acl Q510 66¥°L LEL'E 98¢°L 2910 0Zg'L 80-qs4
8Ll 7ol gle £81 1294 geL'L 214 ovL'e 8682 99’1 Pri'0 98y L £06°¢ 89Z°1 L0 L6¥ L 80-uer
il 6S1 gLe Lil vegol  8gls €8y bad ] 889°Z WAL LEL0 08e’l 1182 gze'l eFL0 evy L | 20-980
0Ll QgL 0se alE glLEe'9l 8cL'L £Sy i ] 812 6960 8800 [AAN 8LLT qedl eLLo oet' L LO-MON
£91 g1 €Le yaL €0€'9L  82L'L PA 4 yeL'g S¥51 ZLL0 9500 L1140 £60'2 A AAN 9600 GEE'L L0100
LLL L LEE YiL £0e'94 8zL'L 28y bZAR: 8lL% 1£5°0 90’0 9650 i8L2 0421 1610 035 % L0-dsg
6.1 LLL e BlL 862'0L 9zL'L 0S¥y ozL'8 Gt LPS'0 00 1280 FAR ¥A 59¢°) 0L 0 eyl 20-Bry
081 LLl Zye 081 16291 82LL 0S¥ 6118 6LEL €190 6700 1590 Ye6'e y9g’L 6010 1oL LO~nf
GlL 691 FARA LI Y629l 8eL's [s1ad FAR N 08¢l ce9'0 180G 1690 9¥8'2 0L 010 geb L Lo-unp
gLl 991 PN vil Z6c'9l 8211 a4 gLL's vLgl £69'0 2500 £9.°0 26.°C I8g'L 9010 Lyl Lo-Rey
0Lt ol €L 1Ll 062°91 8¢t's FA44 SLi'g 8el’l 7640 9.00 8980 SLLC L9271 2eL0 age’l FRegleld
€Ll 991 174 Gl ¥8g'oL 2Ll (444 FARN:] aL0¢ LL60 Ge0'0 Fid'L [ ZA N4 Gee'L 8110 Levi L0-deiy
viL G914 16¢ 9lL 11291 824t 54474 aolL'g 0952 0si°L 9LL'0 ¥zl LER'C LA L 6210 GZF'L 20-God
vLL 994 062 G2l 69z'91 8TL'L A4 00L'8 eo¥'e 680°L 6040 S0Z'L 628°¢C 28zt eZL0 (1A Lo-uep
GLL GOl FARS gll £9Z'ol 8zs's 9EY 660'8 BLGC 981} 9z10 962 | cree SL2°1 8L 0 [ TA a0-08Qg
jZ4% 991 LLE Vil 957'91 824's 14944 ¥60'8 80z'e €00t G010 00L'L Leg'e 8L GEL0 80F1 90-A0N
vl 994 90¢ SL1 FATA 1 e’ A% Ze60's 8881 L8980 880°0 Eve'0 FA%: A 98c’L cELD Lyl 90100
9Ll cli BLET €Ll zZsz'ol 9ci’s ey Z260'8 025’1 Y040 cLO0 YrL0 298'¢ LZE°L 8€10 o101 g0-dag
8l 081 £ee 08l 2201 8gL's i 880'g 1€67) GLLD FLOQ erL0 Z266'¢ 26271 PO asyL 90-Bny
28l 984 £Le 8L orT'oL  8zLd (334 1808 Ly £689°0 Sa0'0 6120 LO0'E 9ey'L sel'o 0611 go-tnp
281 Gli 20t Z8L 22201 8gL'L (#1994 080's 62571 6690 890°0 2940 LE6'e 0se’L 0gL0 A 2% agrung
08l 291 ZLe €8l £22'01 8cL'L 6ev 990'g 1261 658'0 680°0 6.6°0 €180 66Z°1L FEL'0 081 gp-Aep
28l 491 gee 681 961'9l 82L'L vey PO’ r4¥rd 121 8210 00t'L 0s6'¢ 88Z'L 6EL0 €281 90~1dy
981 14l oye Z61 L2l'al 659°'2 vy Pr0'8 atitad FAST AN LE1°0 SivL S66'¢ 60€°L L0 [A2 " 0-Jep
£el il Gec agl srAN 1% 659°'L ¥4y yr0'8 L8¥'T FLLL 8110 8921 156°¢C ele’l 6EL0 G6¥°1 o0-qed

y .wm%. i Lii 6¢t 881 9Z1'9l 659°L [ XA 0’8 86.°C Gl 6210 (154" ya6'c 6210 GLSL 90-uep




€ ANOIS

MOTd LNINTINI ATVA IOVHIAY Vdras




* AGENDA ITEM NO. 10

SAN ELIJO JOINT POWERS AUTHORITY
MEMORANDUM

January 11, 2010

TO: Board of Directors
San Elijo Joint Powers Authority
FROM: General Manager

SUBJECT:  SAN ELIJO WATER RECLAMATION PROGRAM — MONTHLY REPORT

RECOMMENDATION

No action required. This memorandum is submitted for information only.

DISCUSSION
Recycled Water Production

For the month of November 2009, recycled water demand was 77.93 acre-feet (AF), which was met
using 77.93 AF of recycled water and 0.00 AF of supplementation with potable water. This
equates to a blend mix for November of 100 percent recycled water and zero percent potable

water supplementation.

Figure 1 (attached) provides monthly supply demands for recycled water since the inception of the
program. Figure 2 (attached) provides a graphical view of annual recycled water demand spanning
the last nine fiscal years. Recycled water demand can fluctuate from year to year, which is typically
a function of weather. For example, Fiscal Year 2003-04, an unusually dry year, resulted in
increased recycled water demand; and Fiscal Year 2004-05, an unusually wet year, resulted in lower
recycled water demand.

Respectfully submitted,

Mic%aeI'T. i;mnton, P.E.

General Manager

10-1

HASANELLIOWAGENDARZO 10V - January\Ne. 10 November 2009 Water Reclamation Report.doe



e

e

a

e

Sl

a S
e

[ &
T —— B

AR ACE )
e e
ik

T 7

T
R

LR
o

s S
ko Tl St
ma) z S te i

et
e S
LT G

e
T

'

4

G

et e
Bl
B

-

e

¥

e

e

o
i

o
Sk

Figure 1



Sy

R
o]
W

B

T

S R,
in

e

o

o
i

e

S henl

Figure 2

ARt

ohER

S

Seaiio

o

e

=
s
e

S o
e e
e

= e 7

R
3
SPeaR
et
A
TiE

s

o
T

o

% PRI

. e

&



AGENDA ITEM NO. 12

SAN ELIJO JOINT POWERS AUTHORITY
MEMORANDUM

January 11, 2010

TO: Board of Directars
San Elijo Joint Powers Authority
FROM: General Manager

SUBJECT: ELECTION OF OFFICERS AND SCHEDULE OF BOARD MEETINGS

RECOMMENDATION

It is recommended that the Board of Directors:

1. Discuss and fake action as appropriate.

DISCUSSION

The Member Agencies have assigned their representatives to the SEJPA Board. The SEJPA
Board of Directors must now confirm the officers for the San Elijo Joint Powers Authority for 2010.
The monthly meeting dates have been set generally as the second Monday of each month, with
no meeting in August. The proposed listing of scheduled meetings for 2010 is attached.

It is therefore recommended that the Board of Directors:

1. Discuss and take action as appropriate.

Respectfully submitted,

L LS TONS e

Michael T. Thornton, P.E.
General Manager

Attachment: Proposed 2010 Board Meeting Dates

12-1

HASANELWOWGEND 2120401 1-JaraniNe, 12 lect Officers-Ming Dates.doc



ATTACHMENT



BOARD OF DIRECTORS
San Elijo Joint Powers Authority

PROPOSED
2010 BOARD MEETING DATES

January 11
February 8
March 8
April 12
May 10
June 14
July 12
August — No Meeting
September 13
October 11
November 8
December 13




AGENDA ITEM NO. 13

SAN ELIJO JOINT POWERS AUTHORITY
MEMORANDUM

January 11, 2010

TO: Board of Directors
San Elijo Joint Powers Authority

FROM: General Manager
SUBJECT: AWARD OF FINAL DESIGN OF THE RECYCLED WATER DEMINERALIZATION
PROJECT FOR THE SAN ELIJO WATER RECLAMATION FACILITY

RECOMMENDATION

It is recommended that the Board of Directors:

1. Authoerize the Chair to execute an agreement with Kennedy/Jenks Consultants for Final
Design of the Recycled Water Demineralization Project for the San Elijo Water

Reclamation Facility;

2. Authorize the Chair to execute an agreement with Trussell Technologies, Inc. for peer
review of the Final Design of the Recycled Water Demineralization Project for the San
Elijo Water Reclamation Facility; and

3. Discuss and take action as appropriate.

BACKGROUND

Over the last two years, the SEJPA has examined options to improve and expand the recycled
water utility. Based on this effort, SEJPA staff has recommended that improving water quality
shouid be the agency’s first priority. The recycled water meets all state and federal water quality
requirements consistently, except for one, total dissolved solids (TDS). TDS is a measurement of
dissolved salts and minerals which requires special treatment for removal. Although TDS does not
present a health risk, it can have negative impacts to plants, trees, and turf as well as limit the use of
recycled water for certain industrial uses. ltis for these reasons that the SEJPA has requirements
within its wholesale water agreements and its permits to maintain TDS at specified levels. Overthe
last two years, the recycled water quality has exceeded these specified leveis prompting the SEJPA

to take action.

In 2009, the SEJPA began design efforts on new demineralization treatment for the recycled water
program. Five design teams proposed on the project, three of which were interviewed and
Kennedy/Jenks Consultants was selected for the project based on their experience, understanding
of the project, and proposed approach for designing a cost effective and reliable treatment system.

13-1

HASANELMOIAGENDARZD10VE-JanuaniNoe. 13 Recyoied Water Final Design for RWD .dac



The first phase of the design, the preliminary design report (PDR), was completed in November
2009. The SEJPA Board of Directors accepted the PDR in December 2009 and directed staff to
negotiate a final design contract with Kennedy/Jenks.

DISCUSSION

With the completion of the PDR, the project is now ready to move into final design. This phase of
the project will include geotechnical investigations of the construction site, development of
construction drawings (architectural, structurai, mechanical, electrical, and instrumentation control),
preparation of contract documents and technical specifications, and the development of a detailed
construction cost estimate.

Staff has met with representatives from Kennedy/Jenks to develop the final design scope of work
and fee. From these efforts, a contract was developed that includes professional engineering
services for preparing the final design, providing permitting assistance, construction contract bidding
services, and funding assistance as part of the SEJPA’s effort for securing a low-interest state loan.
The negotiated contract fee with Kennedy/Jenks is $399,000 for this scope of work.

Additionally, staff has obtained a scope of work and fee from Trusseil Technologies, Inc., which

specializes in advanced treatment systems, to provide peer review assistance on the project. The
negotiated contract fee with Trussell Technologies is $17,328.

PROJECT FINANCING

SEJPA Water Reclamation Fund has a balance of approximately $2.96 million. Of this funding, the
SEJPA Board of Directors allocated $985,000 for the Recycled Water Improvement and Expansion
project, which this project is a part of. The final design contract is for an amount not to exceed
$399,000 and the peer review contract is for $17,328, totaling $416,328. To date, the SEJPA has
spent or committed $291,300 on previous efforts associated with the project. These efforts include
the conceptual and preliminary design, site surveying, CEQA compliance, water quality evaluation,
recycled water program financial assessment, and technical assistance with State Revolving Fund
(SRF) financing.

With the approval of the Board of Directors for the two proposed contracts totaling $4 16,328, the
total funding committed to the project would now stand at $707,628, and would be drawn from the
previously allocated $985,000. The tfotal project cost of the Recycled Water Demineralization
Project, including funds spent to date, is estimated to be between $4.5 and $5.0 million.

it is therefore recommended that the Board of Directors:

1. Authorize the Chair to execute an agreement with Kennedy/Jenks Consultants for Final
Design of the Recycled Water Demineralization Project for the San Elijo Water

Reclamation Facility;

2. Authorize the Chair to execute an agreement with Trussell Technologies, Inc. for peer
review of the Final Design of the Recycled Water Demineralization Project for the San
Elijo Water Reclamation Facility; and

13-2

HASANELUOWAGENDAIZO 10V -JanuarytNo. 13 Recycled Water Final Design for RWD doc



3. Discuss and take action as appropriate.

Respectfully submitted,

AL g

Michael T. Thomnton, P.E.
General Manager

Attachment 1: Scope of Work and Fee for Kennedy/Jenks Consuliants Final Design and Bid
Services of Recycled Water Demineralization Project for the San Elijo Water
Reclamation Facility

Attachment 2: Scope of Work and Fee for Trussell Technologies, Inc. for Peer Review of Final
Design of Recycled Water Demineralization Project for the San Elijo Water
Reclamation Facility

13-3

HASANELLIOWGENDARG 11 -Januaniio. 13 Reoycled Water Fina! Design for RWD doc



ATTACHMENT 1



Kennedy/Jenks Consultants

Engineers & Scientists

16920 Via Frontera, Suite 110
San Diego, California 92127
858-676-3620

FAX: 858-676-3625

31 December 2009

Michael T. Thornton, P.E.

General Manager

San Elijo Joint Powers Authority
2695 Manchester Avenue

Cardiff by the Sea, CA 920071077

Subject:  Scope of Work and Fee for Final Design and Bid Services
Recycled Water Demineralization Project
K/J B10870010

Dear Mr. Thornton:

Kennedy/Jenks Consultants (Kennedy/Jenks) is pleased to present our proposai to provide
professional engineering services for the final design of the Recycled Water Demineralization
(RWD) Project. Kennedy/Jenks has completed work for the San Elijo Joint Powers Authority
(SEJPA) on the preliminary design report for the RWD Project. Our scope of work and
estimated level of effort assumes that this preliminary design report will be the basis for final
design of the RWD facility.

The following letter proposal summarizes our project understanding, project team, proposed
scope of work, schedule and estimated fee.

Project Understanding

The San Elijo Joint Powers Authority (SEJPA) owns and operates the San Elijo Water
Reclamation Facility (SEWRF), a 5.25 miilion gallons per day (mgd) wastewater treatment and
2.48 mgd water reclamation facility. The SEJPA aiso owns and operates nineteen miles of
recycled water distribution pipelines, one booster pump station, and two off-site recycled water
reservoirs, co-owns and operates the San Elijo Ocean Outfall with the City of Escondido, and
operates eight wastewater liff stations for the cities of Encinitas and Solana Beach.

The SEWRF receives an average daily flow of 3 mgd, with wet weather peak flows of
approximately 5 mgd. The SEWRF treatment process includes chemically enhanced primary
treatment, primary effluent flow equalization, and conventional activated sludge with the option
for ocean disposal or beneficial reuse through Title 22 tertiary treatment. Tertiary treatment
includes a rapid mix tank, 2.48 mgd DynaSand Filters, and a chlorine contact tank that uses

sodium hypochlorite.

g'marketingisubmitta fiojointpowersauthority liojpa_awt system_final designifinai design proposal letter_123109.dog




Kennedy/Jenks Consultants

Michael T. Thornton, P.E.

8an Elijo Joint Powers Authority
31 December 2009

Page 2

The SEJPA recycied water program, which began operations in September 2000, serves the
San Dieguito Water District (SDWD), Santa Fe lrrigation District (SFID), and the City of Del Mar.
Currentiy the recycled water program serves an annual demand of approximately 1,300 acre-
feet (AF).

A challenge that faces the existing recycled water system is high TDS levels in the influent
treated at the SEWRF, Currently, the TDS in the recycled water ranges between 1,100 to 1,200
mg/) with peak periods over 1,300 mg/l. High TDS is problematic as it exceeds the SEJPA’'s
contractual obligations with the water districts it serves, as well as it can limit the marketability of
the recycled water.

The SEJPA seeks to improve its existing recycled water treatment system such that it is capable
of producing 1,600 acre-fi/year of high gquality recycled water in an efficient and reliable manner.
The project includes the design of a 0.5 mgd advanced wastewater treatment system to
complement the existing 2.48 mgd tertiary treatment system by increasing the overall treatment
capacity and to allow for the removal of TDS to maintain levels in the recycled water at less than

1,000 mg/L.

Project Team

The proposed team includes professionals who are experienced in wastewater pump station
design for wastewater agencies. Our project team’s key personnel include:

¢+ Patrick Huston — Principal in Charge

¢+ Matt Tebbetts — Project Manager

¢+ Todd Reynolds — Project Engineer

¢ Corey Young — Project Engineer

+ Val Frankel — Technical Advisor

¢+ Mike Joyce — QA/QC

¢ Don Barraza — Structural Engineer

+ Bill Ramroth — Architect

+ Moraes/Pham & Associates — Electrical/I&C

¢ Leighton Consulting, Inc. — Geotechnical investigation

Scope of Work

The following is a detailed scope of work to provide professional engineering services for the
design of the new RWD facility. This scope of work is based on Kennedy/Jenks' understanding

brsittal lijointp ityisanchjoipa_awt system_final designifinat design proposal letter_123108.doc




Kennedy/Jenks Consultants

Michael T. Thomton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 3

of the project and utilizing the preliminary design report as the basis for final design of the RWD
facility.

Task 1 - Project Management

Task 1.1 - Project Meetings

Kennedy/Jenks'’s project team will hold four (4) project meetings with SEJPA staff. These
meetings are anticipated to address the following:

¢+ Project Kickoff Meeting

¢+ 50% Comment Review Meeting

¢ 90% Comment Review Meeting

+ MF/UF Membrane Filtration Pre-Purchase 75% Submittal Meeting

Kennedy/Jenks will prepare an agenda for each meeting and will distribute minutes to each of
the meeting participants.

The project kickoff meeting will be held within a week from receipt of a notice to proceed. This
meeting will include representatives from the SEJPA, Kennedy/Jenks and key subconsultants.
At this kickoff meeting, project reporting/ communication protocols will be established, the
schedule, will be reviewed and key technical issues will be discussed.

The purpose of the 50% and 90% comment review meetings will be for Kennedy/Jenks and
SEJPA staff to discuss and clarify any comments that may have been made on each submittal.
Kennedy/Jenks will compile all SEJPA comments into a spreadsheet format prior to the
comment review meetings, and provide a response as to our planned course of action o
address each comment. These spreadsheets will be distributed prior to the review meetings,
and will serve as the basis for discussion.

Task 1.2 — Quality Assurance/Quaiity Control

Kennedy/Jenks will provide quality assurance and quality control (QA/QC) reviews throughout
the course of project consistent with Kennedy/Jenks' policies as outlined in our QA/QC &
Quality Management Manual. Our QA/QC and quality management procedures establish and
maintain a structure for providing adequate reviews of all work products and adherence to
industry design standards. Specific QA/QC efforts on this project will include:

¢+ Development of a Project Memorandum, which will define the requirements,

responsibilities, schedule, budget, goals and expectations for the work. This tool used by
each team member is our "internal contract” for the performance of the work.

imarketingisut ojointp avhority\sanelfojpa_awt systermn_final designifinal design proposat letier 123108.doc




Kennedy/Jenks Consultants

Michael T. Thornton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 4

¢+ Development of a Quality Assurance Plan, which will outline how QA/QC reviews wil!
take place during the course of the work. The Plan will aiso outline specific technica!
protocols, methods, and checklists for our staff to use in preparing work products.

+ Concept and Criteria Review of the project design following completion of Task 2.

+ Review of all notes and design calculations, along with design drawings and
specifications, by an appropriate reviewer independent of the project design team prior
to each design submittal.

Task 1.3 - Project Management

This task addresses the management responsibilities associated with proper scheduling review,
budget control, invoice preparation and coordination with San Elijo JPA and the Kennedy/Jenks'
project team. Mr. Matt Tebbetts, Kennedy/Jenks’ Project Manager will review the status of the
project with San Elijo JPA’s Project Manager on a monthly basis. A monthly status report will be
provided, including a listing of items accomplished in the previous reporting period, items
expected to be accomplished in the next reporting period, an update on the status of the project
budget, and an updated project Gantt chart schedule.

Task 2 - Project Investigations

Task 2.1 - Geotechnical Investigaticns

Working with our sub-consuliant Leighton Consultants, Inc., the proposed scope of services for
the geotechnical investigation will include geologic reconnaissance, research, notifications,
permit submittal, field exploration activities, faboratory testing, and geotechnical analysis. Our
services will be performed to provide a summary of the generai geologic conditions, evaluate
the geologic hazards that may be associated with the site, provide a geotechnical assessment
of the existing conditions, and develop geotechnical recommendations for use during design
and construction. Specifically, we propose to perform the following:

+ A review of in-house geotechnical reports pertinent to the area.

¢+ A geologic reconnaissance of the site.

¢« Acreview of aerial photographs.

+ Preparation and submittal of a Boring Exploration Plan to the SEJPA for review.
+ Notification of underground utility locators.

+ Preparation and submittal of County of San Diego DEH Boring Permit Application

¢ Drill two (2) exploratory borings (1/2 day of drilling) using a truck-mounted hollow-stern
auger drill rig (note that we have assumed that prevailing wage will be required for the
drilling subcontractor). Given the site location, we anticipate that the DEH Boring Permit
will require us to backfill all borings with a bentonite grout. This action wilf generate
spoils {soil from the borings) that will require either on-site disposal within open areas, or

gi\marketingisubmittai\sanelijojoinipowersauthorityieanalicjpa_swt system_final designfinal dasign proposat letter_123100.do¢



Kennedy/Jenks Consultants

Michae! T. Thornton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 5

off-site disposal that consists of drumming and transporting the spoil to an approved
disposal facility. Base on our site visit and observations of the existing site development,
it does not appear that on-site disposal option will be practical {i.e., wet saturated soil
with silts and clays are anticipated and cannot be sufficiently dried out to be spread out
in open area). Therefore, we have assumed that spoils will be drummed and transported
off-site to an approved disposal facility. The spoils are also assumed to be non-
hazardous material.

+ Geologic logging of all borings.

+ Obtain representative samples during the subsurface investigation to perform laboratory
testing.

+ Prepare general geologic map of the site conditions.

¢ Laboratory testing of selected samples. Laboratory tests will include moisture and
density, particle size analysis, Atterberg limits, shear strength, pH, chloride, sulfate, and
resistivity.

+ Preparation of a report summarizing of the geologic and geotechnical conditions at the
site pertinent to the proposed improvement. The summary report will address the
following:

o Description of the site, proposed improvements, and general site geology.
o Description of subsurface soil conditions.
Description of investigative techniques, including logs of all borings.

o]

o Geologic mapping of the proposed alignment.

o laborafory test resuilts.

o Identify potential geologic and seismic hazards including ground water

elevation, soil liquefaction, lateral spreading, seismically induced settlement,
landsliding, faulting, and compressible/expansive soils.

o Local and regional seismicity, including the maximum credible earthquake of
regional faults.

o Grading recommendations and general excavation evaluation.

o Foundation design recommendations including: Vertical bearing capacity, and
lateral earth pressures for the subsurface secondary clarifier, shoring and
retaining structures

o Preliminary pavement design.
o Geochemical analysis of onsite soils {corrosion). Our scope of work does not
include corrosion engineering.

Two (2) copies of the report will be provided to the SEJPA, along with two CDs containing a
complete .pdf file of the report.

gimarketingisulmitial licjol hority liojpa_awt system_final designifinal design proposal letter_123108.doc



Kennedy/Jenks Consultants

Michael T. Thornton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 6

Task 3 - Design Services

The Preliminary Design Report laid out the foundation for the design work for the RWD facility.
Kennedy/Jenks, working with our experienced team of subconsultants, will now perform the
detailed design tasks needed for the successful construction and operation of this project. The
RWD system design will rely upon numerous disciplines working together to achieve the project

goals.
Task 3.1 - Construction Drawings

Kennedy/Jenks will prepare the Construction Drawings in AutoCAD using Kennedy/Jenks’
standard title/border sheets. The Construction Drawings will present the design in sufficient
detail fo obtain competitive bids. See the enclosed proposed Preliminary Drawings List for the
RWD Project (Attachment A). The Construction Drawings for the project will inciude:

+ General design drawings to establish and document the project location, drawing list,
and design criteria for the project.

+ Civil design will consist of plans of modifications to existing plant roadways, re-grading,
site piping, and miscellaneous piping and civil details.

+ Architectural design elements will consist of the RWD facility plans and sections, roof
plan and miscellaneous details.

+ Structural design elements will consist of the RWD facility subgrade design, foundation
slab and canopy structure.

+ Mechanical design will consist of equipment and piping plans, sections and details.
Important design considerations will be made to integrate the skid mounted treatment
processes with anciltary piping and equipment.

+ Electrical design will consist of design of power for process equipment and process
control equipment. Electrical construction drawings will consist of single-line power
distribution diagram, power plans for process systems, electrical device control
diagrams, and other miscellaneous details.

¢ Instrumentation design will consist of definition of the process control system, selection
of the appropriate instrumentation and control devices, and dispatch of monitoring and
alarm signais. Instrumentation construction drawings will consist of process and
instrumentation diagrams, control schematics, and details for control panels.

Task 3.2 — Contract Documents/ Technical Specifications

Specifications will be prepared utilizing the SEJPA's latest front-end specifications, along with
technical specifications developed by Kennedy/Jenks. Technical specifications sections will use
the CSI numbering system.

jointpowersauthority\saneljojpa_awt system_fina? designifinal design praposal fetter_123108.doc



Kennedy/Jenks Consultants

Michael T. Thornton, P.E,

San Elijo Joint Powers Authority
31 December 2009

Page 7

Task 3.3 — Engineers Opinion of Probable Construction Cost

Kennedy/Jenks will prepare an opinion of probable project construction cost for each design
submittal and again when the design is complete. The opinion of probable cost will include a
detailed breakdown to show the estimated cost for the major components of the design. The
opinion of probable cost will be projected to the anticipated midpoint of construction.

Task 3.4 -Design Submittals

50% Design Submitfal

Kennedy/Jenks will submit detailed design plans and construction specifications to produce a
contract documents package {drawings and specifications) for the construction of the RWD
facility that is developed to the 50% level of completion.

Deliverables will inciude five (5) sets of the 50% design drawings (24" x 36"), specifications,
supporting documents {calculations, catalog drawings, etc.) and opinion of probable
construction cost.

90% Design Submiital

Kennedy/Jenks will incorporate comments from the 50% design and will prepare detailed design
plans and construction specifications to produce a contract documents package (drawings and
specifications) for the construction of the RWD facility that is developed to the 90% level of

completion.

Deliverabies will include five (5) sets of the 90% design drawings (24" x 36™), specifications,
supporting documents (calculations, catalog drawings, etc.) and opinion of probable
construction cost.

Final Design Submittal

Kennedy/Jenks will incorporate comments from the 90% design and will prepare detaited design
plans and construction specifications to produce a contract decuments package (drawings and
specifications) for the construction of the RWD facility that is developed to final completion.

The final submittal will consist of one {1) set of the original signed mylar plans and 10 sets of
black line drawings (24" x 36"), specifications, opinion of probable construction cost, and
calculations, along with a CD containing the electronic drawing files in the most current release
of AutoCAD and specifications in Microsoft Word.

Task 4 - MF/UF Membrane Filtration System Pre-Purchase
Kennedy/Jenks will prepare specifications and contract documents for the pre-purchase of the
mircofiltration or ultrafiltration (MF/UF) membrane filtration equipment. The MF/UF equipment

contract will be assigned to the project General Contractor as part of the overall project bid
documents to provide for a single point of construction and startup responsibility. The reverse

fjoipa_awt system_final desigrifinal design proposal ietter_123109.doc




Kennedy/Jenks Consultants

Michael T. Thornton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 8

osmosis (RO) membrane equipment will be specified as part of the General Contractors Bid
Documents

Task 4.1 - Contract Documents/Technical Specifications

Prepare Contract Documents including Proposal Form, Contract Agreement, General
Conditions, and Technical Specifications for selecting the MF/UF membrane equipment. The
technical specifications will consist of design criteria and performance requirements for two
packaged skid mounted 470-gpm MF/UF membrane systems. The ancillary equipment included
in the pre-purchase would include pretreatment strainers, air compressors, the clean-in-place
system, and related instrumentation, programmable logic controller{s) and system control
panels. The contract documents will include MF/UF system performance guarantees and will
include an overall process flow diagram to permit the membrane suppler to understand how the
MF/UF system fits into the overal! treatment process.

75% and 100% Pre-Purchase Submitials

Kennedy/Jenks will provide submittals for the MF/UF membrane system pre-purchase contract
documents for Agency review at the 75% and 100% levels of completion. Kennedy/Jenks will
meet with the Agency at the 75% submittal stage to answer questions and help facilitate the
review process. After receipt of Agency review comments, incorporate comments and submit
final (100%) documents, including contract documents and technical specifications. Submit five
(5) copies of each submittal to SEJPA.

Task 4.2 - MF/UF Membrane Procurement Assistance

Kennedy/Jenks will assist the Agency during bidding of the MF/UF membrane procurement
package by providing the following services:

+ Answer guestions and interpret bid documents for prospective bidder(s) and prepare
addenda as appropriate to interpret, clarify, or expand the bid documents,

+ Assist in reviewing and analyzing the bid(s) received and evaluate the bid proposal(s) to
determine conformance with the Contract Documents.

+ Provide a summary of the review with a recommendation for award of the MF/UF
membrane equipment contract.

+ Assist SEJPA in negotiating any exceptions that the recommended equipment supplier
may have to the Contract Documents.

Task 4.3 — MF/UF Membrane Equipment Submittals Reviews

Review submittals {shop drawings, material lists, equipment data, technical manuals, and
guarantees) for substantial conformity with the bid documents. Hold one (1) general design

gimarket i fijojointpewersauthoritylsaneliicjpa,_awt system_finat designiinal design proposal letfer_ 123169 doc




Kennedy/Jenks Consultants

Michael T. Thornton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 9

coordination and review meeting with the MF/UF membrane equipment supplier to coordinate
the design and supply of the MF/UF membrane equipment.

Task 5 - Permitting Services

The proposed RWD improvements would allow SEJPA to produce up to 3.0 MDG of recycled
water meeting Title 22 disinfected tertiary provisions. Prior to the production and distribution of
flows greater than 2.48 MGD, Kennedy/Jenks will complete the following:

+ Submitting a Report of Waste Discharge to the Regional Board requesting the increase
in recycled water flow from 2.48 to 3.0 MGD.

+ Working with Regional Board staff to resolve questions (for the purposes of this
proposal, one meeting with Kennedy/Jenks, SEJPA and Regional Board staff is
assumed); once resolved, the Regional Board issues a letter indicating the report has
been found to be complete.

¢ Address and respond to comments by the Regional Board staff on the draft Order No.
2000-10 amendment prior to completion. Should the Regional Board staff decide to
issue a new order, comments will be provided prior to the completion of the draft order.

+ Aftend Regional Board hearing and respond to Board member questions.

The preparation of the required Engineer’s Certification Report and Title 22 Engineering Report
are not included in this proposal as they will need {o be completed during construction in order
to complete the permitting process. These services will be included as part of the construction
support services contract.

Task 6 - Bid Services

Task 6.1 — Bidding Assistance

Kennedy/Jenks will address questions from prospective bidders during the bid period.
Questions received in writing or through verbal communications will be documented. Questions
received and the corresponding responses will be summarized in written form and forwarded to
the SEJPA for its distribution fo all plan holders following the pre-bid meeting, which will be
attended by Kennedy/Jenks.

Task 6.2 — Addenda

Kennedy/Jenks will prepare addenda to include the distribution of minutes and responses to
questions received during the pre-bid meeting and to clarify items omitted or changed in the bid
documents. Additional addenda wili be issued, if required, to further clarify technical questions
asked by bidders and as instructed by the SEJPA. All addenda will be submitted to the SEJPA
for its review and approval, and will be signed and stamped by a State of California Registered
Civil Engineer. For cost estimating purposes, our proposal assumes that one (1) addendum wil}

wersauthoritylsanelijojpa_awt system_finat designtinal design proposal letter 123100.dec



Kennedy/Jenks Consultants

Michael T. Thernton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 10

be issued during bidding. It is assumed that the SEJPA will distribute the addendum to all plan
holders.

Task 6.3 — Bid Review

Kennedy/Jenks wilt attend the bid opening to be conducted by the SEJPA and will review and
analyze the bids received and provide a letter summarizing the review and recommendation for
the award of the construction contract.

Task 7 - Funding Support

Kennedy/Jenks will assist the SEJPA with SRF application process, including preparation of the
Step 2 application and providing assistance during the negotiations process. Preparation of the
Step 2 application will involve the following:

+ Providing one (1) set of final signed and stamped Plans & Specification.

+ Preparing monthly SRF funds disbursement projection.

¢ Providing tabulation of all bids or proposals received.

+« Providing one (1) copy of the bid proposal{s) selected.

® Providi;?g evidence of advertising (submit a copy of newspaper advertisement for the
project).

+ Providing all Disadvantaged Business Enterprise (DBE) documentation, which includes
forms 1 through 6 and documentation that the local Small Business Administration
and/or Minority Business Development Agency centers were contacted fifteen working
days prior to bid opening, if applicable.

+ Providing a copy of any purchase order{s).

¢+ Preparing applicant’s proposed Project Performance Standards, if appiicant chooses to
develop. If applicant chooses not to propose Project Performance Standards, DFA will
develop Project Performance Standards.

In addition, Kennedy/Jenks wiil assist the SEJPA with responding to other potential funding
opportunities, which may include State of California Proposition 50 or Proposition 84, U.S.
Bureau of Reclamation Title XV], and other funding opportunities that may arise.

Due to the interactive nature of this task between San Elijo JPA and Kennedy/Jenks and the

uncertainty what if any additional funding opportunities will be available, we are proposing to
perform this task on a time-and-materials basis up to the established budget of $12,500.

g\marketingisubmittals\sanefjojointpowersauthority\sanelijojpa. awi system_final designifinal design proposal latter_123169.dac



Kennedy/Jenks Consultants

Michael T. Thorton, P.E.

San Elijo Joint Powers Authority
31 December 2009

Page 11

Proposed Project Schedule

Kennedy/Jenks is prepared to initiate work on this project immediately following receipt of a
notice to proceed. Assuming a January 12, 2010 notice-to-proceed date, Kennedy/Jenks can
have the 50% design submiittal prepared for your review and comment by March 8, 2010.
Assuming a two week SEJPA review period for each submittal, the 90% and final design
submittals will be submitted by July 6, 2010 and August 17, 2010, respectively.

The Gantt chart which summarizes the envisioned project schedule is included as Attachment
B.

Proposed Fee Estimate

Kennedy/Jenks proposes to provide the above-described scope of services on a time-and-
materials basis in accordance with our attached January 1, 2009 Schedule of Charges
{Attachment C) for an estimated fee of $399,000. We will not exceed this budget estimate
without prior authorization by the SEJPA.

We appreciate the opportunity to submit this proposal and look forward to working with you and
other SEJPA staff an this assignment. We are available to meet with you and discuss our
approach and estimated level of effort at your convenience.

Very truly yours,

%EDYNENKS CONSULTANTS

Matt A Tebbetts P.E.
Project Manager

Enclosures (3)

cc: File

Titicknp - _awt systam_final designifinal dosign preposal lether 23100 doc




ATTACHMENT A
SEJPA Recycled Water Demineralization Project
List of Final Design Drawings

SHEET DESCRIPTION

GENERAL

G1.1 Title Sheet, Location Maps and Drawing List
G1.2 AWT Code Summary Sheet

G1.3 Abbreviations and General Legend

G1.4 Plant Flow Schematic

G1.5 Hydraulic Profile

G1.6 Design Criteria, Piping Symbols, Legend and Schedule
CIVIL

C11 Existing Overall Site Plan

Ci2 Demolition Plan

C1.3 AWT Site Plan

C1.4 AWT Grading, Paving and Drainage Plan

C15 AWT Ultilities Plan

Ci.10 Paving and Trench Details

Ct.11 Miscellaneous Civil Details

ARCHITECTURAL

AZ.1 AWT Facility - Plan

A22 AWT Facility - Exterior Elevations

AZ.3 AWT Facility - Roof Plan

AB.1 Finish Schedules and Typical Details

AB.2 Typical Details

AB.3 Miscellaneous Details

STRUCTURAL

S$141 Structural General Notes, Inspection and Testing Schedule, and Abbreviations
81.2 Structural Reinforced Concrete Notes and Standard Details
S1.3 Structural Steel Notes and Standard Details
S1.4 Structural Subgrade, Drainage and Waterproofing Sections
S52.1 AWT Facility - Foundation Plan

522 AWT Facility - Sections & Details

52.3 AWT Facility - Sections & Detalls
MECHANICAL

M1.1 Mechanical Notes, Abbreviations and Schedules
M2.1 FW EQ Basin - Plan and Sections

M2.2 AWT Facility - Process Plan

M2.3 AWT Facility - Sections

M2.4 AWT Facility - Sections

M2.5 AWT Facility - Details

M2.7 AWT Facility - Plumbing Plan

M6.1 Pipe Support Detalls

M6.2 Miscellaneous Details

Page 1 of 2




SHEET DESCRIPTION

ELECTRICAL

E1.1 Electrical Symbols, Abbreviations and Legend
E1.2 Electrical Site Plan

Et1.3 Single Line Diagram & Elevations MCC-L

E1.4 Single Line Diagram & Elevations MCC-M

E1.5 Single Line Diagram & Elevations MCC-G

E1.6 AWT Facility Power and Signal Pian

E1.7 AWT Faciiity Lighting Plan

E1.8 AWT Pump Station Power and Signal Plan

E1.9 AWT Spent Washwater Pump Station Power and Signal Plan
E1.10 Panelboard and Fixture Schedule

E1.11 Conduit Schedule

E1.12 Electrical Details

E1.13 AWT Source Water VFD Control Diagram

E1.14 RO Booster VFD Control Diagram

E1.15 Spent Washwater Sump Pump Control Diagram 1
Et1.16 Spent Washwater Sump Pump Controt Diagram 2
INSTRUMENTATION

1.1 Instrumentation Legend and Abbreviations

i1.2 SCADA Block Diagram

1.3 P&ID - AWT Membrane Pretreatment System
I1.4 P&ID - AWT RO Treatment System

1.5 P&ID - MF/UF and RO CIP System

1.6 P&ID - Spent Washwater System

1.7 P&ID - Hypochlorite Feed System

1.8 P&ID - Antiscalant Feed Systems

1.9 P&ID - CIP Chemicals (Caustic and Citric Acid) Feed Systems
6.1 Control Panels

16.2 Instrumentation Details

Page 2 of 2




| afieg

R LT R W S @ iy MESSSSE—— ssabog T nds w21 | gie0 einpayos ummm ﬁs&ﬂwﬁhﬁm
: OL/PZILL PO DLAOE/G NUL  simg (Buedg pig 12yy) uoResyddy 7 daig Jus L op |
: TOLwEILAPSM, DMOEETML  sAepoy yoddng Supund- 2ysel! o
Tuze 4 OWELTL VoW QUELIZL Yo shep @ paBwy Jo 8oRoN BE
OL/ICHOL DB DHOB/E YL SWMT MBI PIE €0 13
CLIGZIE PO OL/6E/A PO shepg Bupsdopla 1 g
OLISHBPOAY | OL/B/E L W . BOUSPPY 2'G 58
86 OL/B/6 PaML OL/RJG PR sfep g Buyesiy pig-auy Mojepuep ve
oG N 0L/BLA PN ML esipaApy £E
QUG PV OLBE/GPOM sAep oy soueistssy Glippg L'g [}
eLRLZIUOW  olLL/g P shepgp sasiasRg plg - axseLl  |e
01L/9¢/9 uo ougZigans W) Moddng Bunpuied « §4sel | ng
V4D uowy OHILG AL sy mapnay Bumelg doys (4
= fouOLS Lol OOMGUON  skep( uonIajeg jo avlloN
lowomrEd  OLOEPUd AP o ang sbevoed By
DHBLT UGN O/9p ANy Mg uoljenfea3 pig e BB
OGP UOW OHBIEINL Sy o poued pig S&
O318/€ Vo QHETR an) Sy abesorg LonvaRg-ald Jeulq sipdaiy ¥z
QLT UGN ez eny, Mz MBS VdlrAs - ET |
0H8/Z Yo ORI ANy sy abexsed uoIsieg-ald YR sredeid 44
DLILI9 Wl oz enL  sAep ool UOIB[0S-Bd IUBSCUISY - HSeL |
OMLMBERL  OUILENL PO SWM P {eniwgng uBiseq jeuld £'e
OHOZILONL  OWLLROAM  S¥ME MeWe vdr ofia ueg 6l
obgLang OLVZIE DAY S G} fewang wBisan %406 2°¢ .
OL/ZE/R UOW LG SNL M Z MaeY yar
DH/g/E uol OLZML eNL eg fewgrs ubiseg %08 18 9
oHibgon: oMz L shep gl $aatnaag UBlseg - g 4TeL ] o)
oLiesz uon OLELLERL g uopeBgsenu| [ERYIN0RD L7 1)
: | QLR UOW ausirbent  sep gy suopefipsanugisaford~zysel ! £
3 OHELZL UON  OHELL 3R Spagp . weussbeury peitig €1 Zh
DLOLAENL QLB PEA | WML AeIneY DOYD JERILGRS [Buly L
OL/GZ/ABNL  QLISTIOPSM WM L MBghay DD BRGNS %06 ok
QLMEUON GUEEZSRL WM MENEY VD [BIIGNS %05 [
ioLOLBeNL  augzizen)  skepizy acurnssy Aenpjonues Ailend 2k 8.
OuETT AN, OLEZ/ZENL | shepo Buloay jepIugns %52 sseLdINg-81d sLBIGWAK i
OL/OZH, N) DLOZ/LanL  sAEpD Suteay mamey ublsag %06 ¢
DLCZ/EONL  DIRZ/E SR sAepg Bupsap mansy ublssg %05 5 .
oLz en),  gLzLL el shepg Bunsew o-jan aajozd ¥
QHDZIL BRE  pLZLLen) sAepogg) shuieap yeafosg 1) £
SLIEHZL MOl ol en) sAep (17 Jaeweleue 10aloag - ) ysel F4
oL/gisg et DLZLL 30 L SARD ) . Paagoid 0} S0ION i
g e Hogeing w SWENYSEL: QI

(6002 "1.¢ Jaquadeq ‘pajepdn}
anpayag ubisaq jeuid
uonezijelsujwag Jejeps pejoiooy
fuoyiny suemod uop ofig ueg
8 INFWHIVLLY




“2u] "eRg TP 007 & HXBOIEZ) 9 WEISAG dIMY Vi TE

{00 565% EL0ZLS  |LZ2 288 (2413 L g3 (3] L I3 W (BLE (i3 Te30L
D0G21S 0568 0% 95 v 0 0 I 08 ; 0 [BIOIqNS - £ Y58l
HOGE1S S 0% 55 v VT 0% “WToddnG Bpung < 7L e
,,,,, . — R s e RS ~jisddig Buiping < T ¥eEL
\POELE LbES 0T LS A ¥ a zt 2L vz 0 0l 3 o TRFOIGNS - § Y55, :
¥E5 L§ vi§ 05 El L ¥ i Z 3 ,ﬁ MIIASY PlE - g ¥sRL
SIVTIE 96LE himey B2 4 ! B El ¥ 3 T EpUSPPY - 55 HSEL
] ioEEE T ) i TR b % B f T e " T dhUd s gy BUpPIG - LG YSEL
......... . ) : : o ) H : o T SRoAISE pid - 9 sl
£L0° 11§ 09 0% 0,58t ZB v a ) ioF 5 [ 0 0 [ _.senam..mu._nﬂ
EADLLE [SEE 0% 05048 201 r . : PE 3 H sasieg Dufiilay G e ]
) i o - - ST SobiEY U | el
958'SES g3z 18 0% 005 pes 6oz 4 o 7oL 0 B a9 [ [EMIGNS - F §5E1L
(I3 : W,%m.g 3 ) j : 52
fES ozr i i o T g I ’
DEEELE | BEES [ ZiT £ ” , 09 H
I R TR ’ T ™ aSTBiR3id WSTEAS Usiieling sueiyuiopy - pusel
[EEIE P69 LS LDL'ZEE R L8 0 Teze ¥0 &8 [£53 05 = 25 1Ejaghs - ¢ NSe[
V0L 018 VoIS 0% & z4 : 7 (=0T 01 % 06 04) SIOuems UBIad - §e YSe L,
eI IR .:i.mmw&sf .... - T ] T 1865 UBRSMUISTIoS SjqeGaid 10 Vallide S 8Bdibug - 66 ¥se ]
paSEEE [T TS g5 & 5% : ﬁ SINadE [EOINRE [FSIUSINacG WERUeD ~ ¢ ¢ JSBL
055 5E5 (i R 4 S T - SBiWEI0 UORBUBLARSUT - B E HeBl
L R KT ivvBEs £ 8 ] sOWMelq IBSHINE]g ~ 51 ¢ NeEL
§ T o o i 7 “SBUWEI0 EaIUsIBsA - §1F 8B
BLYBES 0% oz v 14 o ! ’ sHuRABI] IS - PLg SR
EEETTTT [H] ) E i i od sBUpELq TEINOBIGOIY - 51 8eL
iz g e T T T el B T R B T T T BRI A~ T E AeeL
GIE5IE 0esE 08 e “Tog 92 z) i ! "SBUNEI] [EISISE < B1E se L
H ; f SBUpARI UGHANIELOS - | T W8k
™ - ; ; - T saaalag ubisag - § §5E]
T0S 08 G T T I v T o ¥ v 0 z 0 [erorgng -7 4oy
T S D6 58 TF v 7 ¥ v z : SUDREDESaAU] [GIMBEI08T; | ¢ HSEL
- i : { T : : T T T T SUGIEBISAAM] 41 ~ 2 HSEL
SETEeS sez’ls 08 (e g 7 T 0 i 0 I 2 62 [e)ans - LSty
BAC 138 Bees 53 3 & * : ¥Z ' & B0 v WRUBEUGR 19al0id § 3 NEEL
‘E15 013 BEES 0g EOERTE I3 . o ] Joauas Ritehoealmnssy Aent 7 Hee L
920518 8855 3 opP LY 25 ; gt 2L ’ () sBuneaiy joafoid |t ¥sel
- : - - QR T e N B Ty
5904 SINGH 048 R SELE (13t3 3918 BoLs wEE | ozz% | 9Ezs 153y APAOR
= @ g m W = Eb Y & EY 4 @
g BLF m
«» i
i rs# i s3eY $00Z 'L Aenver
BOOCHEIZL g 0002019 uagnp qopesodoly
voalold uelezijel slulag Javep PolSASaR uoduasag 1 J3roHd
R ioUinY sidgmod Juior ol Uvg ssey INIITD
sjuelnNsuo0) syusr/Apauusy Jjewinnss aa4 |esodorg

O INSIWHOVLLY



ATTACHMENT 2



TECHNOLOGIES INC &S

Scope of Work and Fee
For
Professional Engineering Services

San Elijo Joint Powers Authority (SEJPA)
Recycled Water Demineralization Project
(Phase 2 — Peer Review for Final Design & Equipment Selection)

Not to Exceed $17,328

Task | - Final Design & Equipment Selection $17,328

Provide technical review services on MF/UF pretreatment equipment and RO
equipment. Assist with submittal evaluations and provide independent
assessment of preferred bidder. Assist with awarding recommendation to
selected vendors. Comment on final design mechanical drawings. In addition, all
technical K/J deliverables will be reviewed and technical guidance on final design
process considerations. This task includes meeting preparation (4 h RST), two
meetings (6 h RST), procurement review and comments (10 h RST and 8 JC),
drawing review (10 h RST and 10 h JA), for a total of 96 h (60 RST, 20 JA and 16

JC).

Personnel:
RST - R. Shane Trussell, Ph.D., P.E. $184/h
JA — Jennifer Aieta, P.E. $184/h

JC — Joanne Chiu 3113/



AGENDA ITEM NO. 14

SAN ELIJO JOINT POWERS AUTHORITY
MEMORANDUM

January 11, 2010

TO:; Board of Directors
San Elijo Joint Powers Authority

FROM:; General Manager

SUBJECT: DESIGNATION OF BOARD MEMBERS -
GENERAL MANAGER PERFORMANCE SUBCOMMITTEE

RECOMMENDATION

It is recommended that the Board of Directors:

1. Discuss and take action as appropriate.

BACKGROUND

In January 2008, the Board of Directors created a General Manager Performance Ad Hoc
Committee to meet quarterly with the General Manager for the purpose of facilitating open
communications, developing goals, and tracking agency performance. At the September 2008
Board Meeting, the Board of Directors made a motion to shift the General Manager Performance Ad
Hoc Committee to a standing subcommittee of the Board of Directors and that this change was to
take effect in January 2009. In January 2009 Chair Roberts and Board Member Barth were
appointed to the General Manager’s Performance Subcommittee for the 2009 calendar year.

DISCUSSION

The SEJPA Board of Directors has expressed interest in discussing the need for the continuation of
the subcommiittee. If the subcommittee is continued, it would be appropriate at this time to designate
two Board Members fo serve on the Generai Manager Performance Subcommittee for 2010.

It is therefore recommended that the Board of Directors:

1. Discuss and take action as appropriate.

Respectfully submitted,

0 LIS e

Michael T. Thomton, P.E.
General Manager

14-1

HASANELIUCAGENDAIZ0 10V -Januaryo. 14 Desig of Beard Mmbers-GM Perf Subcemmitiee.doc



